
990 ADVENTURE S 2008 <2008><US><9875H3>
SIDE / CENTER STAND

5546

Pos Part Number Description Additional Text Quantity

1 6010302320030 SIDE STAND L=349MM 07 1.00

3 62503027100 SCREW F. SIDE STAND M10X31,2 1.00

4 61003028001 SCREW SIDE STAND SPRING 05 1.00

6 61003024000 SPRING L=116 MM 05 1.00

7 60003026000 SIDE STAND BRACKET 03 1.00

8* 0035100309S AH collar screw M10x30 ISA45 ONLY FOR ADVENTURE R 2.00

9 60103028000 SIDE STAND PICKUP 06 1.00

10* 0035100249 AH collar screw M10x24 ISA45 2.00

11 61011045000 Side stand sensor 1.00

12 60103029000 SUPPORT F.SIDE STAND SWITCH 06 1.00

13 0084040123 CYL.HEAD SCREW DIN84A M4x12 2.00

14 0985040003 SELF LOCKING NUT DIN0985-M 4 2.00



15 60103029050 MAGNET HOLDER ADV. 06 1.00

16* 0025060126 HH collar screw M6x12 TX30 1.00

22 6000302200030 CENTER STAND L=379MM 04 1.00

23 60003030000 SPRING FOR CENTER STAND 03 2.00

24 60003022115 SPRING TENSIONER 03 1.00

25 0125080003 washer DIN 125 A -8.4 1.00

26* 0025080306 HH collar screw M8x30 1.00

27 56503093000 SPECIAL SCREW M10X55 WS=17 2.00

28 0125100003 washer DIN 125 A 10.5 ONLY FOR 640 DUKE 2.00

29 60003022020 BEARING BUSH CENTER STAND 03 2.00

30 60003022021 SPACER 10X16X38 MM 03 2.00
* = New part


